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CEK
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 BMC 12/19/2017

9/20/2016 VFA10-HD3T4NP

THREE SECTOR HEAVY 10 FRAME AND
SELF-SUPPORT / GUYED TOWER

ATTACHMENT HDW, NO MOUNTING PIPES

CUSTOMER VFA10-HD3T4NP
CLASS SUB

PART NO.

81 02

P
A

G
E

TOLERANCES ON DIMENSIONS, UNLESS OTHERWISE NOTED ARE:
SAWED, SHEARED AND GAS CUT EDGES (± 0.030")
DRILLED AND GAS CUT HOLES (± 0.030")  - NO CONING OF HOLES
LASER CUT EDGES AND HOLES (± 0.010")  - NO CONING OF HOLES
BENDS ARE ± 1/2 DEGREE
ALL OTHER MACHINING (± 0.030")
ALL OTHER ASSEMBLY (± 0.060")

TOLERANCE NOTES

PROPRIETARY NOTE:
THE DATA AND TECHNIQUES CONTAINED IN THIS DRAWING ARE PROPRIETARY INFORMATION OF VALMONT
INDUSTRIES AND CONSIDERED A TRADE SECRET.  ANY USE OR DISCLOSURE WITHOUT THE CONSENT OF
VALMONT INDUSTRIES IS STRICTLY PROHIBITED.

Engineering 
Support Team:

 1-888-753-7446

valmont

Locations:
New York, NY
Atlanta, GA
Los Angeles, CA
Plymouth, IN
Salem, OR
Dallas, TX

PARTS LIST

NET WT.UNIT WT.LENGTHPART DESCRIPTIONPART NO.QTYITEM

428.4471.41 SUPPORT ARMX-VFAW61

387.7664.63126 in2-7/8'' O.D. X 126" SCH. 40 PIPEP3012662

108.7236.24 MULTI-HOLE TAPER PLATE WELDMENTX-MHTPHD33

101.5733.86 CLAMP WELDMENT FOR BCAM-HDX-HDCAMTBW34

114.0219.0013 inBENT BACKING PLATEX-LCBP465

49.1716.39 ANGLE ADJUSTMENT WELDMENT FOR BCAM-HDX-HDCAMSS36

95.3015.8812 inVFA-HD PIVOT PLATEX-VFAPL467

7.732.58 POSITIONING PLATE WELDMENT FOR BCAM-HDX-HDCAMSP38

12.032.01 TIE BACK CLIP ANGLEX-TBCA69

122.2640.75126 in2-3/8" X 126" (2" SCH. 40) GALVANIZED PIPEP2126310

35.235.875 1/2 inSLIDING PIPE TIE BACK PLATEX-SPTB611

115.114.807 inCROSSOVER PLATESCX22412

21.563.5912 1/16 inCLAMP HALF 1/2" THICK, 11-5/8" LONGMCP613

28.342.368 1/8 in1/2" THICK, 5-3/4" CNTER TO CENTER CLAMP HALFDCP1214

5.750.482 1/2 in3/4" x 2-1/2" UNC HEX BOLT (A325)A342121215

0.710.06 3/4" HDG USS FLATWASHERG34FW1216

0.510.04 3/4" HDG LOCKWASHERG34LW1217

2.550.21 3/4'' HDG HEAVY 2H HEX NUTG34NUT1218

37.631.57 5/8" x 18" THREADED ROD (HDG.)G58R-182419

6.271.05 5/8" x 12" THREADED ROD (HDG.)G58R-12620

8.360.70 5/8" x 8" THREADED ROD (HDG.)G58R-81221

13.791.15 5/8" X 3" X 5-1/4" X 2-1/2" U-BOLT (HDG.)X-UB53001222

12.001.00 5/8" X 2-5/8" X 4-1/2" X 2" U-BOLT (HDG.)X-UB52581223

4.230.707 in5/8'' x 7" HDG HEX BOLT GR5 FULL THREADG5807624

1.850.626 in5/8'' x 6" HDG HEX BOLT GR5 FULL THREADG5806325

5.330.44 5/8" x 4" HDG HEX BOLT GR5 G58041226

7.500.312 1/4 in5/8'' x 2-1/4" HDG A325 HEX BOLTA5821142427

1.620.27 5/8" x 2" HDG HEX BOLT GR5 G5802628

3.170.071/8 in5/8" HDG USS FLATWASHERG58FW4529

4.070.03 5/8" HDG LOCKWASHERG58LW15630

21.430.13 5/8'' HDG HEAVY 2H HEX NUTG58NUT16531

70.910.74 1/2" X 3" X 5" X 2" GALV U-BOLTX-UB13009632

28.670.60 1/2" X 2-1/2" X 4-1/2" X 2" U-BOLT (HDG.)X-UB12124833

6.540.033/32 in1/2" HDG USS FLATWASHERG12FW19234

2.670.011/8 in1/2" HDG LOCKWASHERG12LW19235

13.750.07 1/2'' HDG HEAVY 2H HEX NUTG12NUT19236
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ANT 15999

2-3/8" OR 2-7/8" ANTENNA MOUNTING PIPES
(ORDERED SEPARATELY)

B UPDATED BCAM VERSION 1 TO BCAM VERSION 2  CEK 8/8/2018
A UPDATED TIE-BACK / SECTOR FRAME LEG CONNECTIONS  CEK 12/18/2017

REVISION HISTORY
REV DESCRIPTION OF REVISIONS CPD BY DATE

TOTAL WT. # 1886.59
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A

A

LOWER

1.6° to 6.8°

-2.6° to 2.6°

UPPER

ANGLE CALIBRATING PROCEDURE:
 
1.  MEASURE TOWER TAPER
      AND PICK LOWER BRACKET
      HOLE:
HOLE A = -2.6° TO 2.6°
HOLE B = 1.6° TO 6.8°
 
2.  USE CALIBRATING BOLT
      TO ADJUST FRAME TO
      DESIRED TAPER
 
3.  TORQUE LOCKING BOLTS
      TO 100 ft.-lbs. 
 
4.   ADVANCE LOCKING NUT
      TO POSITIONING PLATE,
      THEN TIGHTEN.

40"

40" 40"

NOTE:
OTHER SECTORS REMOVED FOR CLARITY.

40"

VARIABLE

ANT 15999

32 15/32"

1-1/2" TO 8-5/8"
DIAMETER LEG

B UPDATED BCAM VERSION 1 TO BCAM VERSION 2  CEK 8/8/2018
A UPDATED TIE-BACK / SECTOR FRAME LEG CONNECTIONS  CEK 12/18/2017
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10 1/2" ±
TAPER ADJUSTMENT

40"

STEP 2

STEP 4
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TOLERANCES ON DIMENSIONS, UNLESS OTHERWISE NOTED ARE:
SAWED, SHEARED AND GAS CUT EDGES (± 0.030")
DRILLED AND GAS CUT HOLES (± 0.030")  - NO CONING OF HOLES
LASER CUT EDGES AND HOLES (± 0.010")  - NO CONING OF HOLES
BENDS ARE ± 1/2 DEGREE
ALL OTHER MACHINING (± 0.030")
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ANT 15999

2-3/8" OR 2-7/8" ANTENNA MOUNTING PIPES
(ORDERED SEPARATELY)
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